Operation of Sequencing
Batch Reactors for Nutrient
Removal

Maryland Center for Environmental Training
301-934-7500
Info@mcet.org
www.mcet.org



mailto:info@mcet.org

Operation of Sequencing Batch Reactors for Nutrient
Removal

7 Contact hours
9 CC10 hours

Aerobic Sequence Batch Reactors (SBR) are unigue configured, activated sludge plants. Central
to the SBR design is the use of a single tank for multiple aspects of wastewater treatment, e.g.,
BODs, TSS’s and nutrient removal. The process operates with a single sludge in a single reactor
basin to accomplish both biological treatment and solids-liquid separation. Operators will review
the SBR processes and become familiar with process control tests and troubleshooting. Topics in
this course will include the history of SBRs, process configurations, process operation and
controls, aeration and mixing, performance expectations, troubleshooting, and instrumentation
and automation control.

Discuss the history of Sequencing Batch Reactors.

Describe the process of Sequencing Batch Reactors.

Identify process control tests for Sequencing Batch Reactors.

Describe the instrumentation and automation control of Sequencing Batch Reactors.

Eal NS

Class Agenda:

I History (30 minutes)
A. Origins — 1915
B. Resurgence —1970’s
C. Today
1 Process Description
A. Storage/equalization tank (30 minutes)
a. Minimum of two tanks
b. Conventional screening and grit removal provided as preliminary treatment
c. Primary sedimentation is not usually required unless influent suspended
solids are excessive
B. Process configurations (30 minutes)
a. Basic/original
b. Cyclic Activated Sludge System (CASS™)
c. Intermittent Cycle Aerated Extended System (ICEAS®)
C. Process Cycle Periods: (30 minutes)
Fill
React
Settle
Draw
Idle
Times per period

—~Oo Q0o



D. Cycle options: (30 minutes)
a. Flow-paced
b. Time-paced
Il Process Operation and Control
A. Process control tests (60 minutes)
a. Organic loadings
b. Solids inventory
c. Sludge Quality — SSV’s and SVI’s
d. Nutrients
i. NHs3
ii. NOx
iii. POs
e. Trouble shooting analyses:
i. pH
ii. ORP
iii. Alkalinity
B. Aeration and Mixing (30 minutes)
C. Performance expectations: (30 minutes)
a. BODS5 and TSS removal
b. Nutrient Removal
D. Troubleshooting: (60 minutes)
a. Observations
b. Condition
c. Process control analysis
d. Possible causes
e. Control actions
v Instrumentation and Automation Control (I&CA) (60 minutes)
A. SCADA
B. PLC’sand RTU’s
C. Sensors and analyzers
D. Loop controls
V. Summary and Conclusions (30 minutes)

©This course is property of MCET and/or Trainer.



Sequencing Batch Reactors

cact Settle Draw e

McT _

PN _"i‘zh.

ENVIRONMENTAL, HEALTH, [ S
AND SAFETY TRAINING >

Process Training Sessions
Before class starts, please:

— Sign in on Attendance Sheet 1‘..-""/
g

&

During class, please: ﬂ_&'
— Asks questions

— Feel free to get up and leave )
the classroom at any time (e.g., |
rest rooms, phone calls, etc.)

At the end of class, please:
— Answer questions on Post
Test
— Evaluate the class on form
provided

Housekeeping

* Start time —8:00 am

* Please mute/silence cell
phones

* 10-minute Breaks — every hour

* Lunch ~11:30 am —12:30pm

* End class ~ 3:30 - 4:00 pm




Instructor Expectations

* Begin and end class on time

* Beinteractive

* Share experiences and needs

* Less lecture, more discussions

* Make this an enjoyable and
informative experience!

Attention Span - Lectures

@ 2ttention Span Study

-
Length
0 65 10 15 20 25 30 35 40 45 50 55 60

Source: based on a study by Richard Mayer

Ground Rules

« Discussion is encouraged
« Participate at your own comfort level

« Use terms and examples, we all can
understand

« Everyone is different, so please show
respect for others in the room

« Listen with an open mind

« Express opinions - of things,
not people

« Maintain confidences




Introduction

| Class Objectives

Why are we Here?

* This class is intended to aid SBR plant
operators improve operations through:
— Monitoring and process control testing:

* DO
* NH;; NO, (NO,, NO,)
. PO,
* ORP/pH
— Automation using:
* Probes
* Analyzers

Learning Objectives

1. To inform operators on equipment
components; cycles and phases; and
operational concepts of SBRs

2. To identify process control, monitoring
strategies and process adjustments to
enhance:

¢ BOD and TSS removal
¢ Nitrogen removal
¢  Phosphorus removal

’:,1\?




Agenda

* Overview
— Introduction — SBR characteristics
— SBR cycles and phases
* ENR and phosphorus removal
— Nitrogen removal
— Phosphorus removal
* Troubleshooting
— Nitrification/denitrification
— High decant BOD and TSS
— Changes in pH and alkalinity

Ice Breaker and Discussion

Let’s introduce ourselves:

— Name

— Plant location

* Facilitated discussion:

— How well is your SBR plant working?

—Is your plant:

¢ Automated?

* Meeting nutrient removal standards?
— Is there room for improvement?

(Allow 20 to 30 minutes for reflection and discussion)

SBR Overview

| History, SBR Cycles and Phases




Open Sewers — 1800s

Need for Wastewater Treatment

* Epidemics (e.g., cholera)
triggered interest in
constructing sewage
collection systems in large
European cities:

— Berlin: 1830
— London: 1830
— Hamburg: 1842

History: Pre-Activated Sludge

* 1690 — Sewers (Paris, France)
* 1860 — Septic Tank (Louis Moureas)

* 1868 — Trickling Sand Filter Process (Edward
Frankland)

* 1882 — Aeration of sewage (Argus Smith)
* 1911 - Chlorination (London, England)

* 1914 - Activated Sludge Process (Ardern and
Lockett)




Early History of Activated Sludge

1898 - formation of the Royal Commission on
Sewage Disposal in England

In the early 1900’s, England and the US were seeking
small footprint wastewater treatment solutions
1912 - Famous "30:20 + full nitrification" effluent
standard was adopted in England

New stringent BOD; effluent standard inspired
creation of the activated sludge process

Early History of Activated Sludge

In 2012, in the US, Clark
and Gage at the
Lawrence Experimental
Station began looking at |
aerating suspended solids
in wastewater

Lawrence Experimental
Station became known as
“the Mecca of sewage
purification”

Activated Sludge

* Growth and retention of suspended biological
solids using oxygen to remove:
— Soluble Organics (cBOD, COD)
— Organic Solids (TSS, VSS)
— Nutrients
* Nitrogen
* Phosphorus

Oxygen —\
A | -2 Bacteria




Early History of Activated Sludge

* From 1913 -1915, in
England;

— Lab-scale suspended
biomass experiments were
performed in England by
Edward Ardern and his co-
worker, William Lockett
under the direction of Dr.
Gilbert Fowler

Early History of Activated Sludge

* In separate studies, Walter Jones of Jones and
Attwood, Ltd. developed practical
applications of the activated sludge process

* 1913 English patents by Jones and Attwood,
Ltd

— 25 cents/capita royalties paid by most WWTPs

Early History of Activated Sludge

e Walter Jones’ U.S. -

activated sludge patent -
1,947,540 was issued in g Z‘Z 3, g
1917 and expired in 1934 o o]0 o i

* The last of the Jones’ US
patents expired in 1935




Early History of Activated Sludge

1914/1915 - Ardern and Lockett published their
research findings on aeration of suspended solids
(e.g., MLSS)

— Added the concept of recycling sludge

— First to use the term “activated sludge”

* 1915 First full-scale activated sludge plant in
Salford, England

— 80,000 gpd at fill-and-draw operation (SBR)
— 12,000 gpd at continuous-flow operation (Plug-flow)

2

Sequencing Batch Reactors

23

SBR Unit Processes

* Below is a flow chart of possible unit
processes in an SBR plant

Disposal

Denitrification

Influent — Screening |3 SBR  |—#{Equalization|—{ Filtration |—{Disinfection | Effuent

2




SBR Systems

* SBR systems can have either circular, square or
rectangular tanks

Sequencing Batch Reactor

¢ Fill-and-Draw activated sludge process

* Treatment cycle can be adjusted to allow:
— Aerobic conditions — BOD removal and
nitrification
— Anoxic conditions — denitrification

— Anaerobic conditions — biological phosphorus
release

ENR Stages

* Anaerobic stage - No oxygen nor NO,-N;
Phosphorus is released; enhances greater TP
uptake in the aerobic stage

* Anoxic stage — No oxygen; NO;-N is converted
to N, gas (Denitrification)

* Aerobic stage — Plenty of oxygen; NH;-N is
converted to NO;-N (Nitrification)




Microorganisms

« Aerobic (Oxic) - Organisms requiring, or not destroyed, by the presence of
free oxygen

+ Anoxic: Organisms requiring , or not destroyed, by the absence of free
oxygen; nitrates (NO,) are present.

« Anaerobic - Organisms requiring, or not destroyed, by the absence of free
oxygen and NO;

* Facultative - Organisms able to function both in the presence or absence of
free oxygen

* Heterotrophic - Organisms that use organic materials as their source of cell
carbon

* Autotrophic - Organisms able to use carbon dioxide and other inorganic
matter as their source of carbon

« Filamentous — Bulking organisms that grow in thread or filamentous form

SBR Systems

* Typically SBR plants consist of:
— Equalization basins
— Two or more treatment basins

— Preliminary treatment, such as bar screens to
remove rags, sticks and other debris

SBR Systems

* Itis recommended that SBR systems
have an influent-flow equalization
tank:

— To handle wet-weather flow increases

— To remove scum and grease from a single
point prior to plant entry

_.'|'T

= AT

10



SBR Systems

 Effluent from the SBR basins should also go
into a flow equalization tank
— Allows effluent to be metered

— Reducing the adverse effects on disinfection or
other downstream processes caused by surging
flow

SBR Systems — Process Control

* Process control testing is essential
— DO, pH and alkalinity testing
— Nutrient analyses - NH;, NO, (NO, and NO,), PO,
— Oxidation Reduction Potential (ORP)

* Location of the online probes should be
placed to allow easy access

* Probes must be maintained and calibrated

Sequencing Batch Reactor

* Total nitrogen limits of less than 5 mg/l can be
achieved
— Through nitrification in react phase and
denitrification in settle and mix-fill phases
— If more stringent TN discharges are required, then
post denitrification filters should be considered
* Phosphorous limits of 2 mg/| or less can be
met through biological uptake and chemical
addition (aluminum or iron salts)

11



Sequencing Batch Reactor

* The SBR process cycle consists of five stages
sequentially operating in the same tank:
— Filling (Static, mixed or aerated)
— Reaction (Air on or off; mixers on)
— Clarify/Settle (Air and mixers off)
— Decant/Effluent draw (Air and mixers off)
— Idle (Sludge waste)

Sequencing Batch Reactor

React Settle Draw Idle

Add Reaction Clarify Decant Waste
Wastewater Time Effluent Sludge
Air: Air: Air: Air: Air:
On/Off On/off off off off
35
Fill Phase

—l Fill

* SBR receives influent wastewater
* Mixing and aeration can be varied:

— Static Fill - No mixing or aeration occurs during fill creating
anaerobic conditions; e.g., PO, release

— Mixed Fill - Mixers are active, but aerators remain turned
off to create anoxic conditions promoting denitrification

— Aerated Fill - Mixers and aerators are both on to convert
anoxic conditions to aerobic conditions for PO, uptake and
to reduce BOD loads before the React Phase

12



Sequencing Batch Reactor

Influent
Mixer

N
Air
/v 1L Fill ‘\
[Static, Mixed or Asrated]
Mixer
Wastc Air
sludge

S-IDLL TIME 2REACT
(Mixed or Acrated)

-

Effluent

4. DRAW 3. SETTLE

Sequencing Batch Reactor
Influent — HL\‘:I;f‘lucnl
MEN =iy
Waste Sludge t — - :r"':“'l;;“i\ll\n‘d
DRAW FILL - Aerated
t |
5
SETTLE  REACT- Acrated  REACT - Mixed
React Phase

* No more influent enters the
basin during this phase
* Mixers and aerators are
turned on for:
— Carbonaceous BOD removal ==

— Nitrification
— Biological phosphorus uptake

13



Settle Phase

Settle

* Aeration and mixing equipment are turned off
allowing the activated-sludge to settle

 Sludge blanket must settle enough as to not